/ INTRODUCTION
BEFORE YOU START

The Rebel R-FO01 is a professional 1/10 scale rear-wheel drive
competition car and should be built only by persons aged 16 years or
older with previous experience building and operating R/C model cars.
This is not a toy and is not intended for use by beginners or by children
without direct supervision of a responsible, knowledgeable adult. Read
the instruction manual carefully before building.

T.0.P. Racing shall not be liable for any loss, injury or damages, whether
direct, indirect, special, incidental, or consequential, arising from the
use, misuse, or abuse of this product and/or any product or accessory
required to operate this product.

GENERAL PRECAUTIONS

» This product is not suitable for children under 16 years of age without
the direct supervision of a knowledgeable adult.

» Assemble this kit only in places away from the reach of small children.

» First-time builders and users should seek advice from people who
have building experience in order to assemble the model correctly and
to allow the model to reach its performance potential.

» Exercise care when using tools and sharp instruments.

» Take care when building, as some parts may have sharp edges.

» Keep small parts out of reach of small children. Children must not
be allowed to put any parts in their mouth, or pull vinyl bag over their
head.

» Immediately after using your model, do not touch equipment on the
model such as the motor and speed controller, because they generate

high temperatures. You may seriously burn yourself by touching them.

» Follow the operating instructions for the radio equipment at all times.

» Do not put fingers or any objects inside rotating and moving parts, as
this may cause damage or serious injury as your finger, hair, clothes,
etc. may get caught.

» Be sure that your operating frequency is clear before turning on
or running your model, and never share the same frequency with
somebody else at the same time. Ensure that others are aware of the
operating frequency you are using and when you are using it.

» Always turn on your transmitter before turning on the receiver in the
car. Always turn off the receiver before turning off your transmitter.

» Keep the wheels of the model off the ground when checking the
operation of the radio equipment.

» Disconnect the battery pack before storing your model.

» To prevent any serious personal injury and/or damage to property, be
responsible when operating all remote controlled models.

» The model car is not intended for use on public places and roads or
areas where its operation can conflict with or disrupt pedestrian or
vehicular traffic.

» Do not use your model:
1. Near real cars, animals, or people that are unaware that an RC car
is being driven.
In places where children and people gather
In limited indoor spaces
In wet conditions
In the street
In areas where loud noises can disturb others such as hospitals
and residential areas
7. At night or anytime your line of sight to the model may be
obstructed or impaired in any way.
To prevent any serious personal injury and/or damage to property, please
be responsible when operating all remote controlled models.

ook wnN

ELECTRICAL PRECAUTIONS

« Insulate any exposed electrical wiring (using heat shrink tubing or
electrical tape) to prevent dangerous short circuits. Take maximum
care in wiring, connecting and insulating cables. Make sure cables
are always connected securely. Check connectors for if they become
loose. And if so, reconnect them securely. Never use R/C models with
damaged wires. A damaged wire is extremely dangerous, and can
cause short-circuits resulting in fire.

* Low battery power will result in loss of control. Loss of control can
occur due to a weak battery in either the transmitter or the receiver
Weak running battery may also result in an out of control car if your
car’s receiver power is supplied by the running battery. Stop operation
immediately if the car starts to slow down.

* When not using RC model, always disconnect and remove battery.

» Do not disassemble battery or cut battery cables. If the running
battery short-circuits, approximately 300W of electrical power can be
discharged, leading to fire or burns. Never disassemble battery or cut
battery cables.

» Use a recommended charger for the receiver and transmitter batteries
and follow the instructions correctly. Over-charging, incorrect
charging, or using inferior chargers can cause the batteries to become
dangerously hot. Recharge battery when necessary. Continual
recharging may damage battery and, in the worst case, could build
up heat leading to fire. If battery becomes extremely hot during
recharging, please ask your local hobby shop for check and/or repair
and/or replacement.

» Regularly check the charger for potential hazards such as damage to
the cable, plug, casing or other defects. Ensure that any damage is
rectified before using the charger again. Modifying the charger may
cause short-circuit or overcharging leading to a serious accident.
Therefore do not modify the charger.

» Always unplug charger when recharging is finished.

» Do not recharge battery while battery is still warm. After use, battery
retains heat. Wait until it cools down before charging.

» Do not allow any metal part to short circuit the receiver batteries or
other electrical/electronic device on the model.

» Immediately stop running if your RC model gets wet as may cause
short circuit.

» Please dispose of batteries responsibly. Never put batteries into fire.

EQUIPMENT RECOMMENDED (NOT INCLUDED)

» Radio Transmitter

» Radio receiver

» Batteries for Transmitter

» Electronic Speed Control

» Steering Servo for 1/10 scale, Low profie

» 540 Type Motor or Brushless Motor System
» Pinion Gear (64P)

* 3.7V 1S /7.4V 28/ 7.4V 28 shorty pack

* 1/10 Scale Body Shell (F1)

» Front and Rear Tire Set

» Front spoiler and rear wing (Tamiya F1 compatible)

TOOLS RECOMMENDED (NOT INCLUDED)

¢ 1.5mm, 2.0mm, 3.0mm Allen Wrench
* 5.5mm & 7.0mm Hex Socket Wrench
* Modelers Craft Knife

e Turnbuckle Wrench

» Calipers/Ruler

» Camber Gauge

» Battery Strapping Tape

» Shock Qil

» Diff. Grease

» Paint (for Bodyshell)

NOTE:

* The Rebel F1 chassis uses the best available components. All
replacement parts can be purchased from your local hobby or model
shops who carry our products.

» This instruction manual contains a blank setup sheet for your own
setup record.

Enjoy building and driving your Rebel F1X!!

Page 1 /




———CRW

fEFAEIC:

Rebel R-FOTIF/N\1IZY REIF1/10RT—)LY 7R ILEREIFR BB —C
oI TICHHIL TP, Y AV H—BRIEOREZBAL 16U LDI—H—
[CBELTWE TIETRBDETBAD T ADOEPLEEHDIRADEIRDR
WFEZFTOERIF X TTW,

FEIZTHIICIE. COEURWERBAZ Z5A TR

B, B Rl BRNERNS S HER L IR
VER Y

T.O.P. RacingTl&
R, TIEE%R&D%EE?'BTE
A—VEQEERFEVEE Ao

R

AR AEU T OFHOAHA TOERICIHEL TR D EBA TR
BOHZRANDERDTTTHERA TSIV I TE NSBEFHEOFD
JBHVEWEFITIT>T T,

MO THHIZLTEND FDIGZE RBREDT RINA RAZZFEH S AKD
MERENFIBE R DL SICE LI TEITSLSICLTTEIVW TE )}
FRBELREIEEREVUTERTEL,

HEIL TORE EBMmICK > TUFIHEMN R RO TE T D TIERLTTE L,
INSTRER SR /J\éﬁ&?ﬁ@%@!:t\ab\iﬁ}’md% Uxa=1AWIN
SREFHENEBRERIAAIED  EZ—I)LEZBEHIST720 LAEN
ESFERTEN,

FERRERIE. KESREICB>TEIDT, E—¥— AE—=ROV K
O—7—%ICFZfNbiSUTTEV.H LN S & XIEDBRNHH
DFEIEEBOBRERBRICIFEICKES L SOHIFTT W EEEFD
BEIL WS CIFRLUTIE L. B ZANBVWTTEWIE. 2D
% ZQE& 'ﬂtk@X-/’PP?“x‘,@/unb‘@V)i?—o

BT BORZREIS. ERTIRICH TR T IV ERFIC DT &
RUBKEZEFERUBWLSISEELTT I,

BICEBBORAY FZEICAN. ZOBRTHITEFHDOL Y —/\—DX
AYFEANTT I,

21y FEYIBIHEIE FICLY—/I\—DAA Yy F =YD FDRICEE
HEDZAA Y FEY)>TT IV, TOAREBOIEENF v DRRIL RAIL
Rz EA SEELTT 3,
BEERETDIHEE. NNy T U=/ IENALTTEW,
BREPYNDEEZEETZIHICE BIERIEFTDICE
Tauy,

AT ZEE. AHEDEM. AEREDHTEL. BYELHRI DL
NOBHZBBATIFERULBWT T IV, FEEDERIELBWTT I,

F2BRELT

ZYAVEREILKDOWTRVWBEIE, B ABDELS TOFERA
Ft XIFERTEE>TWBIER

FENWERZIR—X

/ﬁﬁnﬁ_tﬁpﬁ

N

BEICE > TRRZH T DT BIEMGE

KEWY. X FHEADHEINLD, BlabnsdHe

Nookwn -~

ERRBICHLTOER:

BHULESRZE DTEELYa—MEBWT TS, (E—kY>
I F 1—T XIEBR T —7ETHER) FoiR. 8. 7 — 7 )L OIiFEIC
D RERZLTT IV T —TILAEICLoDDERINTWSE
EERUTCT IV ARII—DEHZEF v I U HUBATONIE. B
EiEHREL. LoD EERLTT I,
IA—=IDHZT—TIVERUTERULBRWT T IV KEBET K
ICEDY3—NERIITEUELHDET,

BEWNYyFY—/RTO—(FOY hO—)LOXEBEEXT,

IREHEND, ZEHED /T —HSEE D E RN ZIDR<IRD E T, BEAR
EUBHELES, T CICRERIETEL,
BIEULBWESIE N\ TY—ZALTT I,

N T =% RUIED Ny T Y= =TI UID LIBWT T E
W B URREIF D/ T =N 3— 9 2EHEELZ300WDENH I
BINKKP BREZELET,

e EEEANY T —DRBICE HEINABEREFERTS
Wo A9\ FEEBRDEER Y =2 7IUICRE>TIELERTE L,

BABANELFE XISARAEERDOERTHHREL. BRTT,
E‘mbﬁ'fﬁ%%@*ét\/\“y?u—’é{%&) BEDIGEICIIEREICER
Icih  KKEES|ERILET,
HU.BEVDONYTFY—DBEREF. EEICEREICHDEEITRE
KOO 3v 7 IR HERE UVEER. KIBELTTE W,
EHMICHRBRDOF v I BIZIET—TI. T30 r—I MDIESR
EHEEMF VI UL EEZRUVTHSERT LSO TTEL,
FEBROLUEE, V3 — N BRELREBRGFERZBEEIOTIRL
TITHLRWTTEL,
FERTRIF.EBICHRER/NSTZVENALTTE N,

Ny T —=DEEEBF > TWBHRICIF. BREZLEZVWTT IV,
FRR.N\YT—EREF > TOWET DT RMBRENTNBETTE
BEEZTTSVREEA/NNYTY — P HOESREESEYa— b
T2 EEMMEEMITBRNTTI,

BEANENICGE B PHNCETZFRLEL Y3 —MUBWLSICLTTE
W /Xy T —DREEICIEEFEFESRUTKDOPICETRVLSER
LTTEL,

WE

DEBTIEZE(FYMIEBULTEEA)

Enjoy building and driving your Rebel F1X!!

N\
LBEREF (FYMIBULTEEA)
IEH
(st
EIEHRB/NY T —
AE—RIvhA—Z—(ESC)
ATTFI T =M 1/10R7—ILE. O—7Aa7 7L

54091 7E—9— RIFTFZYLRE—Y—Y AT

EZA X7 648V F)

3.7V 1S/ 7.4V 2S/ 7.4V 2S ¥5—KI)\y 2

110 27—V RFr— (F1)

ZO0YMNYUT7HE Y147 Evh

TAVRARAZT— & UT T4V (V1 ERBRE)

1.5mm, 2.0 mm, 3.0 mm "AELVF
55mm, 7.0 mm "BV Y NLVF
ETFS—RBII7NAT
F—=VI\wI)L LYF

JER/TER

FroN— =Y

NyT)— ATV TIT—7
Va—wIAAI

FIITUR

BRI R —F)

Rebel F1 DRIEIB MR IFRE DIRBEE, B4 B REURWE TR K
BT,

COEERN ZaZIICiF . By Py 7o —MDMEBLTE T DT .CEE
Dty Ry T T —FERFITERLTTE,

4

Page 2 /




X 2 PC-RFCHCO035
Front Lower Arm Plate

x4

Front Suspension Ball
7OV MRV Y 3VR=)L

e .

3 x 20mm Turnbuckle
3x20 mm Y—2/\yIR

=)

Special Chassis Nuts (Red)
ARV —=2F b

O x2 PC-RFCH027
Front Upper Arm Mount Ve

O 70V K7PYyIN—=F—LI TV

x4 PC-RSU010 x2 PC-RMASO02

FyI— FALYk
J

MC-MLK002

PO-PCHO011RD

C-RFCHCO033 x1
Front Upper Arm Plate LH
TOYVRF Y=

7—LT7L—RLH

x 2 PC-RFCHO025
Front Lower Ball Mount

PC-RFCHC032 x1

7y A7 =R TV~

i 0
x2 PC-RSU008
2 King Pin
N FoIEY
O O x 2 PC-RFCH026BK
Q Front Upper Arm Holder
7Y RFYIN—T— LRV — ﬂ O
Front Upper Arm Plate RH -I’ [ ] x1 PC-RFCH024RD

Ay s7yIR—=F7—LT7L—kK RH

x2 PC-RFCHO11
Inline Front Axle
A4 ZAYRFI X)L

x4 PA-ER0020

@ E-Clip 2.0mm
EZ'JwZ 2.0mm

x2 AW-KS050RD

x4 M25100RD

@ I] Collar 2.5 x 5.5 x Tmm @ || King l?m Shim 0.5mm

HNZ7— 25x55x1Tmm

FYIEYTA 0.5mm

x6 AW-P090M3RD
Alloy Post M3 x 9mm
FOARI M3 x 9mm

Front Lower Arm Base
70y~ A7 =7 —LNR—X

Front Spring

x4 AW-KS100RD

@ I] King Pin Shim 1.0mm
7YV 1.0mm

x2 PS-PF05050

Z0YRA7YVT 0.5mm x 5 coils

X2 PC-RMAS06
Inline Steering Block
AVSAVRTTIVTTOvY

0.5mm x 5 coils

x 2 AW-KS300RD

@ I:l King Pin Shim 3.0mm
FUTEYYA 3.0mm

Upper Eyelet I]]:[l @

o o\

x1 PC-RFCHC039

Bottom Plate

LT L—

BAG 3

~

/

O

G -2 GEED

x4 PA-SCM207BK
Chess Head Screw M2 x 7mm
FITAANYRERY M2 x 7Tmm

X 2

O

©l

x5 PO-

x1 PC-RSU013RD

= Pivot Socket Screw lﬂ Pivc:t Socket Insert
@ By kY k=S ERy b Ty ka2 —h

x 2 AW-M300RD
Ultra Wide Collar
TDILNZTARAZ—
3 x7x3.0mm

RSU011RD

Pivot Ball Red
E7RY RR—)L 7R

BAG U4

PC-RMAS05
Bearing Carrier A
NF7YVT FvUT A

x1 PC-RSU013RD

x4 AW-S100RD
@ I] Collar 3 x 5.5 x 1.0mm
17— 3x5.5x1.0mm

x1 PC-RFCHO012RD
Motor Plate
E—5—"TL—h

OC)O

@ x2 PC-RMDS04

Link U~

x1 PC-RFCHO13RD

G _° o
1 PC-RFCHCO009

Wing Mount
TAVTRIVN

x1

PC-RCH010RD

Adjuster Tube

7

RY—Fa1—7
x1 PC-RMAS04

) Bottom Pivot Socket
RRLAERY RV Ty

Mount Plate
NOVRNTIL—k

x1

PC-RFCHC036 x 1
Shock Mount
ayIIIVN

PC-PC-RFCHC037
Cross Brace
JOX TL—2R

[T IID |

]

x1 PC-RCH012 x1 PC-RCHO11RD
Damper Rod Damper Tube
e metdy FUN—F 1 —T
x2 PS-PS06560 x2 PC-RMBS04
Side Spring 0.65mm x 6 coils Spring Adjuster
YARRTU> 0.65mmx 6 1)L ZFYVHT T IR —

PC-RCHO015RD
Standoff 18mm
ARGV RAT 18mm

x 2 AW-HBS004H
BaII Stud

IR—=ILZZ v~

x2 PC-RMBSO01
Ball Cup 8.75mm
R—ILAv7 8.75mm

x2 AW-S100RD
Collar 3 x 5.5 x 1.0mm
17— 3x5.5x1.0mm

x1 AW-S200RD

@ I:l Collar 3 x 5.5 x 2mm

HZ— 3x5.5x2mm




BAG 5

x1 PC-RDTO001

BK Rear Axle /| Y779 X)L

x1 SG-K64096
Spur Gear 64P 96T
ZIX—FT 64P 96T

Steel Pin 2 x 14mm
AF—=)LEY 2 x 14mm

il

x1 PC-RFDT002RD

Right Hub
ENT Left Hub
ENT -
x 2 PA-DR0001
C— Diff. Ring
x 12 PO-CDB112BK ——1)e
x1 PA-SP0214 B

O

x1 PC-RFDT004RD

Ceramic Diff. Ball 1/8”
I3y ITTIN—1/8"

@

x1 PC-RFCHCO038

Battery & Shock Mount Plate
Ny T—&
a3y IRIVNTIL—hK

= x1 PC-RMCS04 x1 PC-RFDTO003RD x1 PA-HM2506BK
.: E Differential Nut 0 Right Hub Insert [Ij:[] Hex Head Screw M2.5 x 6mm
—7 FF4wh SANNTA T —~ NAEZ M2.5 x 6mm
x2 AW-AS200RD x 1 PC-RDT003RD x1 PC-RFDT001RD
Axle Spacer 2mm [m: Differential Collar Rear Axle Collar
79 ZJLAR—H— 2mm FINT— VFPPIANAZT—
O x1 PC-RFCHO30RD O

Sevro Mount
O Y—mRI IV h

.

GO

x3 PC-RFCHO016RD
Battery & Shock Mount Post
NyFYU— & 3y I IV MRS

x1 PC-RFCHCO031
Sevro Mount Plate

YR OV NTL—b

/_,_
| ol L]
x1 TC-PMPS01 —J ]
Servo Mount 1 PC-RFCHO029RD
H—RY T~ X
Sevro Mount Base
Small / /)x

P—IRYIYhR—2

x1
OIL MIXED O-RING FOR DAMPERS 30
AAIZYIRO-U>T FI—30H

x1 TC-PMMS02 x 2 PA-ER0020
| Damper Spring Holder x1 TC-PSH002 E-Clip 2.0mm
FUNR—RATU T RILE — Shock Bladder E&UwT 2.0mm
VEPVFF L
. TC.PSHIOTRD x1 TC-PMRS01 Shock Piston
x - = 3
vayIERRY
Shock Spring Adjuster x1 TC-PSH101RD 1.2mm - 2 hole
S I S A Shock Bottom Cap — '
ERZZNNIE 2 2
Shock Piston
x1 PS-TR15650 YavIERNY
Shock Spring x1 TC-PSH101RD 1.2mm - 3 hole
2ayYRTIY Shock Top Cap
14 x1.5x6.50

x1 TC-PSH101RD
Spring Adjuster Nut O-Ring
ATV T T IvRI—F vk

PP-010320

x1

14mm

TC-PMMS02
Spring Adjust Nut Spacer
ATV TP IvANFY RAR—Y

( N s “
OF | sacwnnn

BAG b

avibyIFevT

o-Uvy
Shock Body
2AvIRT S —
o
x1 TC-PSH008
Shock Shaft
2avorvIh
x1 TC-PMHS02

18.5mm

x1 TC-PSH101RD

VayIERRY
1.0mm - 2 hole

TC-PMRS01 Shock Piston
VEDMA IS

1.0mm - 3 hole

x1 TC-PMRS01
Damper O-Ring Holder
VI~ O-UVTHRILE—

x1 TC-PMMS02
Damper Top Ring (Shock Top)
EZAe WP DM CE VA )|

BAG &

x1 SS-KM01BK

Servo Saver - Mid Size

HY—Rtz—/\— - X

BAG

x6 PA-HBS003 x4 PC-RCHO019
g 5.3mm Ball N Body Post Roll Pin
5.3mm R—JL g RFARAbO—LEY
o| x4 Pc-PMas04
1 | ] o | Body Post
° NN
x2 MC-MLKO003 o RFARAR x4 PA-BPS3SV
Turnbuckle 3 x 28mm S— Body Clip
5=ty )L 3 x 28mm % RFs HUy7

@

x4 TC-PMHS02
Ball Cup R—JLAYT
18.5mm

Q)

q

x4 PC-PMQS04
Body Post Adjuster
RFARANT I RE —

Page 4/




NUTS

x2 PA-SNF4BK

BEARING

x4 PA-SP0307

Flat Washer
@ TIYRTyiv—

M3 x7x0.5

x2 AW-BW31RD

Small M3 Bevel Washer Red
|:| INBY M3 RNV Ty v —IR

x2 PM-OR1004
. O-Ring 2 x 4
@ [] O-UvU2x4
x2 AW-M5050RD
Collar 5 x 7 x 0.5mm
© I HZ—5x7x0.5mm

x2 AW-M5100RD

Collar 5 x 7 x 1.0mm
© I] HZ—5x7x1.0mm

SCREW

x5 PA-SS0303BK x 34 PA-CM0306BK x 25 PA-BM0306BK
x1 PA-SB168F Set Screw Countersunk Screw Button Head Screw
Flanged Steel Ball Bearing PETS x5 PA-CM2506BK D:[] mEX Ry vAyRZY
M4 Steel Serrated Wheel Nut Black R NN 0e ~ Countersunk Screw MIIANY B
IIVINRAFIR—IUNRTI>T M3 x 3mm M3 x 6mm M3 x 6mm
M4 ZF—)LEL—MMIRAILFY R R 1/4 % 3/8 me=
x4 PA-SB0168 x 2 PA-SS0308BK M2.5 x 6mm x1 PA-CM0308BK x 8 PA-BM0310BK
Steel Ball Bearing Set Screw D:[] Countersunk Screw Button Head Screw
e o C ) O ez D:D mez (]]:[1 HE DAy kRS
14 % 3/8 M3 x 8mm M3 x 8mm M3 x 10mm
Ball Bearing Set Screw Countersunk Screw Countersunk Screw (ﬂ: Button Head Screw
RS RFYS C 1O rsxv meEz mez RIVAYRRY
5 x 10mm \ M3 x 10mm M4 x 20mm M3 x 10mm M2.5 x 8mm

x 8 PA-FNOOM3

T.0.P.

M3 Nut
ﬂ M3 Fwk
x 2 PA-LNOOM3BK
N\ M3 Lock Nut
Bﬂ M3 Ay vk
x 2 PA-LNOOM4

7N M4 Steel Lock Nuts
\ ) M4 RF—)LOvIFvh

x1 PT-NTWO001
Rod Wrench / A RL>F

x1 PC-RFCHC040
Main Chassis /| X1~ v—>

©

©
Page 5,/




/
BAG 1
x4 PA-BM0306BK

x4 PO-PCHO011RD

ARYY v —=2Fyh

x4 PA-CM0310BK

x2 PA-BM0310BK

BAG 2

x2 PA-SS0303BK
M3 x 3mm

AEXY M3 x 3mm

0o

x4 AW-M25100RD

@ |:| Collar 2.5 x 5.5 x 1mm

HZ— 25%x55x 1Tmm

Button Head Screw M3 x 6mm
REUAYREY M3 x 6mm

imm} @ Special Chassis Nuts (Red)

)
k=1 T
L) m’ Special Chassis Nuts (Red)
Qﬁ \ ARSI —SFy b

D:[] Countersunk Screw M3 x 10mm
MEZ M3 x 10mm

Q‘:D Button Head Screw M3 X 10mm
REUAYRERY M3 X 10mm

ZyIN—=70OY M MFAR>2 32 | UPPER FRONT SUSPENSION

Button Head Screw

REUAY KRR , 1 Pair %=
M3 x 6mm '| /\"7
B @
<@

ER AT YVIS—YARY Y 3 VRN TERFRIC

Note: The left and right upper suspension assemblies are symmetrical.

FINISHED

A7—70>k7—L | LOWER FRONT ARM

Countersunk Screw
me= il
M3 x 10mm

1 Pair
1R7

Button Head Screw @ R EAOP—7— AL TERRIC
IRFUAYRRY Note: The left and right lower arm assemblies are symmetrical.
M3 x 10mm

B AV | SUSPENSION MOUNT

Collar
HS5— Set Screw
2.5x5.5x 1Tmm TERY
M3 x 3mm
FINISHED
o =
7C
Collar
ho—

4
@\. 2.5x5.5x Tmm

FINISHED

RACING,

Iﬂ Page 6 /



a

Button Head Screw
RYUAYRRY
M3 x 10mm

Button Head Screw

REvAyRRY &
M3 x 6mm ka—_/

i\
"
WA
™
A

Y,
/
',

Countersunk Screw
me=
M3 x 6mm

FINISHED

make 2

2{E{ER

% King Pin Shim
& ® EZA SN

‘ 0.5mm

Z—@ 2.0mm E-Clip
2.0mmEZUvT

FINISHED

FERL

HZIIVK (=) / SUSPENSION MOUNT (cont’d)

SCREW
x4 PA-BM0310BK

(ﬂ:[] Button Head Screw M3 X 10mm
RZUAYREY M3 X 10mm

x2 PA-BM0306BK

(ﬂ:[] Button Head Screw M3 x 6mm
R UAYREXY M3 x 6mm

x10 PA-CM0306BK

I]:[] Countersunk Screw M3 x 6mm
MEX M3 x 6mm

Countersunk Screw
me=
M3 x 6mm

Set Screw

1TEXY
M3 x 3mm

BAG 2

&

Ol
Ol

Ol

0o

x4 PA-ER0020
2.0mm E-Clip
2.0mmEZ')v7

x2 AW-KS050RD
King Pin Shim 0.5mm
FUTEYVA 0.5mm

x4 AW-KS100RD
King Pin Shim 1.0mm
FYUOEY VA 1.0mm

x2 AW-KS300RD
King Pin Shim 3.0mm
Fo YV 3.0mm

x 2 PA-SS0303BK
M3 x 3mm
AEXY M3 x 3mm

2.0mm E-Clip
2.0mmEZUvZT

King Pin Shim

@/’ RO
3.0mm

King Pin Shim

E AN
§§>. 1.0mm

mﬁ@ Page 7




SCREW V779X #HiLT /I REAR AXLE ASSEMBLY

x4 PA-BM2508BK
(ﬂ: Button Head Screw M2.5 x 8mm
YUY RRY M2.5 x 8mm
X 2 PA-BM0310BK
(Il:[] Button Head Screw M3 X 10mm
REUAYREY M3 X 10mm

x7 PA-CM0306BK
D:[] Countersunk Screw M3 x 6mm
MEZ M3 x 6mm

BAG 3
x2  AW-M300RD

Ultra Wide Collar 3 x 7 x 3.0mm
IILNZTARAZ— 3 x7 x3.0mm

Collar
B;;t;r; tl\ei?\ S#f;?w HS5— Button Head Screw
M3 x 10mm 3x 7 x3.0mm REVAYRERY

M2.5 x 8mm

ho—
3x7x3.0mm

Countersunk Screw
mEX
M3 x 6mm

FINISHED

FINISHED
FERK




)72+ —#H31T | REAR CHASSIS ASSEMBLY

Chess Head Screw
FIANYRRY
M2 x 7mm

ersunk Screw

me=
M3 x 10mm S =
- i\
= : \'\\
o e,
Countersunk Scre: - = a )
me=
M3 x 10mm =l
-
@ Chess Head Screw Countersunk Screw of
FIANYRXY me=
M2 x 7mm M3 x 6mm

J0ORTL—R$HII T/ CROSS BRACE ASSEMBLY

Set Screw M3 x 10mm

:r AEXY M3 x 10mm

|' Collar 3 x 5.5 x 1.0mm
15— 3x5.5x1.0mm

Countersunk Screw M3 x 6mm
MEX M3 x 6mm

Set Screw M3 x 10mm
AEXY M3 x 10mm

Collar 3 x 5.5 x 1.0mm
$7— 3x5.5x1.0mm

@ Collar 3 x 5.5 x 2.0mm
Countersunk Screw S5— 3x5.5x2.0mm
me=

M2.5 x 6mm >
/
=
= X

%

) EERIVUIAVACILEMRZS
- "/{) Note: add silicone oil

Countersunk Screw
me=
M3 x 8mm

Set Screw M3 x 8mm
AERY M3 x 8mm

Countersunk Screw
mez
M2.5 x 6mm

Countersunk Screw
me=
M3 x 6mm

67

BAG 4
x2 AW-S100RD

@ I] Collar 3 x 5.5 x 1.0mm
77— 3x5.5x1.0mm

AW-S200RD

x1
@ I:l Collar 3 x 5.5 x 2mm

77— 3x5.5x%x2mm

SCREW
x6 PA-CM0306BK
D:[] Countersunk Screw M3 x 6mm
MEZ M3 x 6mm

x1 PA-CM0308BK

Set Screw M3 x 8mm D:[] Countersunk Screw M3 x 8mm
A EXY M3 x 8mm MEXZ M3 x 8mm

x2 PA-CM0310BK
D:[] Countersunk Screw M3 x 10mm
ME=Z M3 x 10mm

x3 PA-CM2506BK
Countersunk Screw M2.5 x 6mm
MEXR M2.5 x 6mm

x4 PA-SCM207BK
Chess Head Screw M2 x 7mm
I]]:[l @ FITANYRRY M2 x 7mm

x2 PA-SS0310BK

. Set Screw M3 x 10mm
C_

A4EXY M3 x 10mm




77 / REAR DIFFERENTIAL BAG 5

x2 AW-AS200RD
Axle Spacer

T R)VANR—H—

2mm

x1 PA-HM2506BK

[D:[] Hex Head Screw
- NAEXR
OO0 -~ Ceramic Diff. Ball 1/8” 7

o1 D EIIVIF TR /8 M2.5 x 6mm
0o b of BEARING

Axle Spacer 2mm - x4 PA-SB0168

7Y Z)VANR—1— 2mm Ball Bearing 1/4 x 3/8 \ :| Ball Bearing 1/4 x 3/8

s AT
IR—=ILRF U7 114 x 3/8 R LR U2 14 x 3/8

x1 PA-SB168F
Flanged Ball Bearing 1/4 x 3/8
TIVIR=INRTIVT 114 x 318

Note: Use the differential adjust nut to adjust the tightness SCREW
of the diff. according to track condition.
R BERRICADETT JDE>3E FI7UrAN Y N CE x1  PA-SS0303BK

Set Screw M3 x 3mm

Hex Head Screw AEXRY M3 x 3mm

NAER
————@Ball Bearing 1/4 x 3/8
IR=ILRF U2 114 x 3/8
Set Screw M3 x 3mm
| AERY M3 x 3mm
@ Flanged Ball Bearing
TSVIR=IURTYY B

1/4 x 3/8

o,

4P,
RACING, age 10




Note: You could choose from a variety of shock piston to suit your needs.
ER SERSFELRYIVIERARNDSREIIGUTER

1.0mm hole 1.2mm hole

x 2 PA-ER0020
2mm E-Clip
2mmE - 7Uv>7

x7 PA-CM0306BK
Countersunk Screw M3 x 6mm
MEX M3 x 6mm

x1 PA-BM0306BK
Buttom Head Screw M3 x 6mm
REVUAYREY M3 x 6mm

(=

@

B =
: -

0

D

Countersunk Screw
me=
M3 x 6mm

SHOCK ASSEMBLY / 3w Z#3IT

2mm E-Clip
1 1w
2mm E- 2y 7 FINISHED
=
SERL

Countersunk Screw
me=
M3 x 6mm

Button Head Screw
Ry RRY

V. M3 x 6mm

Countersunk Screw
mEX
M3 x 6mm




Button Head Screw
Ry~ RRY
M3 x 6mm

Button Head Screw

REIAYRRY
M3 x 6mm
. =
Flat Washer
I59hTvse— L |
M3 x7x0.5

H—iRY> MEILT / SERVO MOUNT ASSEMBLY

Button Head Screw
REIANYRRY

M3 x 6mm

FINISHED
SERL

Button Head Screw ./@

REIAYRRY
M3 x 6mm

Countersunk Screw
me=z
M3 x 6mm

Button Head Screw
RIIAYRRY
M3 x 6mm

SCREW

© |
(=

x4 PA-SP0307
Flat Washer M3 x 7 x 0.5
T77YRTYyTv— M3x7x0.5

x 17 PA-BM0306BK
Button Head Screw M3 x 6mm
RETUAYRRY M3 x 6mm

X 2 PA-CM0306BK
Countersunk Screw M3 x 6mm
ME X M3 x 6mm




BAG 14 70V RARAF—&V P17 | FRONT SPOILER &REAR WING

x2 PA-FNOOM3
@ ﬂ M3 Nut
M3 Fv b

X X 2 PA-LNOOM4
\ M4 Steel Lock Nuts
2 M4 ZF—)LAv o F vk

Button Head Screw
REIAYRRY
*NOTE: Sold Separately M3 x 10mm

SER: BT

x 2 PA-CM0420BK
Countersunk Screw M4 x 20mm
ME X M4 x 20mm M4 Steel Lock Nuts
M4 ZF—)LOv I+ vk
x1 PA-BM0306BK

(ﬂ:[] Button Head Screw M3 X 6mm
REYUAYRERY M3 X 6mm

x2 PA-BM0310BK

(I):[] Button Head Screw M3 X 10mm —
MZ2AY RFT M3 X 10mm *NOTE: Sold eparately

HER: AT

Button Head Screw
RIVAYREY @
M3 x 6mm

Countersunk Screw
me=
M4 x 20mm

Page 13




x 2 PA-CM0310BK
D:[] Countersunk Screw M3 x 10mm
MEX M3 x 10mm

x2 AW-BW31RD

@ H Small M3 Bevel Washer Red

INEE M3 RN Ty 24—k

x2 PM-OR1004

@ [] O-Ring 2 x 4

O-Uvo 2x4

Collar5x7 x 1.0mm @
2 /17— 5x7x1.0mm

12— 5x7x0.5mm

Y1 VE{FF | TIRE INSTALLATION

Ball Bearing 5 x 10 x 4mm
R=ILRFU>Y 5x10 x 4mm

@ M3 Lock Nut
\@/;3 OvoFvh

BAG 15

M4 Steel Serrated Wheel Nut Black
M4 ZF—=)LEL—RMIRAILFYRE

x2 PA-SNF4BK
M4 Steel Serrated Wheel Nut Black
M4 ZF—)LEL—MIRAILFY R E

x2 AW-M5100RD

© [ Collar 5 x 7 x 1.0mm
17— 5x7x1.0mm

x2 AW-M5050RD
Collar 5 x 7 x 0.5mm
77— 5x7x0.5mm

x4 PA-SB1005

|: Ball Bearing 5 x 10 x 4mm
R—=ILRFZYU> % 55 x 10 x 4mm

x2 PA-LNOOM3

D]] M3 Lock Nut

M3 OvoFvhk

Countersunk Screw
me=
M3 x 10mm

T—45—H{117 / MOTOR INSTALLATION

Small M3 Bevel Washer Red
INBY M3 RNLT Y v —3R

O-Ring 2 x 4
O-UvT2x4

Page 14




Your Rebel F1X is now

ready to RUN!!!
Rebel F1 X EfTHE!

VE|

T A=Y FU—=RI>
Straight Battery Position

v




EvF1>4/528% | SETUP RECORD

H—ik
SEVRO Position Adjustment

=Y Bf: kZv .

Name: Date: Track:

E#E: ES L BE:

Country: Condition: Temperature:
FRONT WHEEL BASE : BATTERY POSITION : '

CWIDE [CINORMAL

[CJCROSS[ISTRAIGHT

[IScrew

[INo Screw

RYvavHEE

t>%— ¥3v¥ | CENTER SHOCK

[ Opt. [11.0mm
PISTON

[J2hole

[ std. [J1.2mm

[3hole

~ ~ > .
702YKI2K I FRONT END: ZFFYVTTOYY
STEERING BLOCK
F mm
mm mm o
I D—|
mm 2
1 mm
mm
%me Spring FvVI\—F7>7)l | CAMBER ANGLE
mm s

4 R)\A & | RIDE HEIGHT

23vY2RX7')% | SHOCK SPRING

deg.
¥V JEVEiEH | KING PIN LUBE

23y AAIL | SHOCK OIL

7A—LA Y —k | FOAM INSERT

YN\ | REBOUND

#'>)8—F 21— i1/ Damper Tube Oil

F7K—JL / Diff. Balls

AhnEl / ADDITIVE

7R5«— / BODY SHELLS

X% | NOTES:

;

70> kA1 5—/ FRONT SPOILER

U714 | REAR WING

O—JL77k / ROLLOUT :

( #47# /TIRE DIAMETER mm x 3.1416)

(R/\—%7ISPUR GEAR T E=#*>%7/PINION GEAR

7

E£—%—/MOTOR

I\ 7 )— | BATTERY

ESC &vF1>7 1
ESC SETTINGS

mm
mm
T T mm
gi,: A g YARRTIVY
= L Z=5 SIDE SPRING
S | T J/
RRLZL—ME - FARNA b —_— RELATL—bhD%ER
SIDE OF BOTTOM PLATE ﬂ\ mm < RIDE HEIGHT /P ™M REAR OF BOTTOM PLATE
NPT Fv T _ AR
Bearing Carrier _ Orientation.
T O O O O
i 547 | TIRES:
P o . .O 77
y 1 I 1
P FOVREAT ] UPHAT ‘ ' i Q'O : R
L FRONT TIRES REAR TIRES N RN NSNS TN
i 547 I TIRE A B A
E® / DIAMETER mm mm




tyFa > iEEk | SETUP RECORD

H—ik
SEVRO Position Adjustment

Al Bfd: cowy:

Name: Date: Track:

EzE: SR mRE:

Country: Condition: Temperature:
FRONT WHEEL BASE : BATTERY POSITION : \
CJWIDE EENORMAL BCROSS[ISTRAIGHT |

M Screw
[INo Screw

Ryvavig

-
ROOO0

=50 o

-- mm

2 mm

-- mm

Front Spring

std.

[TT T [T |

&
N

AFFIvI70v9
STEERING BLOCK

©

o

FvYI\—7>%J)L | CAMBER ANGLE

-1 deg.

4.5 mm

S4K/\A~ /RIDE HEIGHT T~7 £~ M/ KING PIN LUBE

_10.2 mm
&>#%— Y3y | CENTER SHOCK
[ Opt. [11.0mm [12hole
PISTON

M Std. W1.2mm [l 3hole
23v92R7Y>Y | SHOCK SPRING 306
>3vo#4)L | SHOCK OIL 500 cst.
7#4—LA > —k | FOAM INSERT
Y\~ K | REBOUND 50%

U7XV R | REAR END: #>)X—F2—7 i#i/ Damper Tube 0il ___1000K
std mm
- |2| I D
- mm
2.5 mm
U‘*(I\Z7'J/7

=3

=

F7HR—JL / Diff. Balls

FARNA

é RIDE HEIGHT % T

NPV 7Fv T
Bearing Carrier _

REAZL— D&

_ At

Orientation

4.0 MM gpAR OF BOTTOM PLATE

Od
-O;

"5« — / BODY SHELLS

==> SIDE SPRING std
ﬂ
ITTTIT M | T
RELTL— —
SIDE OF BOTTOM PLATE
“41% | TIRES:
JOVRIAY | DrEed]
FRONT TIRES REAR TIRES
547 I TIRE Solaris 65EX | Solaris 24EX
i E% / DIAMETER - mm - mm
#NINF | ADDITIVE Solaris C Solaris C
A€ | NOTES:

70> kA1 5—/ FRONT SPOILER

U7J1>% | REAR WING

O—JL7Jk / ROLLOUT :

( #47#% /TIRE DIAMETER mm x 3.1416)

(R/X—F7ISPUR GEAR

T EZ#2%7/PINION GEAR

0

E£—%—/MOTOR

I\ 71— | BATTERY

ESC EvT1>V 1
ESC SETTINGS




Rebel F1X Standard Part List

Chassis
AW-P090M3RD
PC-PMQS04
PC-RCH010RD
PC-RCH015RD
PC-RCHO019
PC-RFCH012RD
PC-RFCH013RD
PC-RFCH015RD
PC-RFCH016RD
PC-RFCH024RD
PC-RFCH029RD
PC-RFCHO030RD
PC-RFCHC009
PC-RFCHCO031
PC-RFCHC036
PC-RFCHCO037
PC-RFCHCO038
PC-RFCHC039
PC-RFCHC040
PC-RMAS05
PC-RMAS07
PC-RMBS04

Drive Shaft
PA-DR0001
PC-RDT001BK
PC-RFDT002RD
PC-RDT003RD
PC-RFDT004RD
PC-RFDT003RD
PC-RMCS04
PO-CDB112BK
PC-RFDT001RD
PA-SP0214

Ball Bearing
PA-SB0168
PA-SB1005
PA-SB168F

Spur Gear

SG-K64096
PA-SB1005
PA-SB168F

M3 Alloy Post 3x7x9mm (2pcs)
Body Post Set

Adjuster Tube Red (Rear)
8mm Standoff

Body Post Roll Pin

Motor Plate Red

Mount Plate Red

Sevro Mount Front

Battery & Shock Mount Post
Front Arm Mount Base
Sevro Mount Base

Sevro Mount

Wing Mount

Sevro Mount Plate (1pc)
Shock Mount

Cross Brace

Battery & Shock Mount Plate
Bottom Plate

Main Chassis

Bearing Carrier A (2pcs)
Bearing Carrier B (2pcs)
Spring Adjuster (4pcs)

Diff. Ring (2pcs)

Rear Axle

Right Hub

Differential Collar

Left Hub

Right Hub Insert
Differential Nut (4pcs)
Ceramic Ball 1/8" (12pcs)
Rear Axle Collar

Steel Pin 2x14mm (5pcs)

Steel Ball Bearing 1/4 x 3/8 (2pcs)
Steel Ball Bearing 5 x 10 x 4mm (8pcs)
Flanged Steel Ball Bearing 1/4 x 3/8 (2pcs)

Spur Gear 64P 96T - Kit Std
Steel Ball Bearing 5 x 10 x 4mm (8pcs)
Flanged Steel Ball Bearing 1/4 x 3/8 (2pcs)

Suspension
MC-MLK002
PC-RCHO011RD
PC-RCH012
PC-RFCH011
PC-RFCH025
PC-RFCH026BK
PC-RFCH027
PC-RFCH028
PC-RFCHC032
PC-RFCHC033
PC-RFCHC034
PC-RFCHC035
PC-RMAS02
PC-RMAS04
PC-RMAS06
PC-RMBS01
PC-RMDS04
PC-RSU008
PC-RSU010
PC-RSU011
PC-RSU013RD
PO-PCH011RD

Shock Absorber
TC-PMMS02
TC-PMRS01
TC-PSH002
TC-PSH008
TC-PSH101RD
TC-PSHS01RD

Spring

PS-PF05050
PS-PS06560
PS-TR15650

PS-PS06560

Linkage
AW-HBS004H
MC-MLK003
PA-HBS003
PC-RMBS02
SS-KM01BK
TC-PMHS02

Tie-Rod 20mm (2pcs)
Dampner Tube

Dampner Rod

Inline Front Axle

Front Lower Ball Mount (1 pc)
Front Upper Arm Holder (1 pc)
Front Upper Arm Mount (2 pcs)
Front Upper Arm Pin (2pcs)
Front Upper Arm Plate RH
Front Upper Arm Plate LH
Front Lower Arm Plate - Wide (1pc)
Front Lower Arm Plate - Narrow (1pc)
Upper Arm Set

Bottom Pivot Socket

Inline Steering Block (2pcs)
Ball Cup - 8.75mm (5pcs)

Link (2pcs)

King Pin (2pcs)

Front Suspension Ball (4pcs)
Pivot Ball (3pcs)

Pivot Socket Screw & Insert

Special Chassis Nuts ( 3pcs )

Shock Parts

Shock Piston Parts

Shock Bladder (4pcs)

Shock Shaft Ver.2 (2pcs)

Shock Body Set Ver.2 (each 1pc)
Shock Set Ver.2 (2 sets)

Front Spring 0.5mm x 5coils (2pcs)
Side Spring 0.65mm x 6 coils (2pcs)

Gamma Shock Spring (14 x 1.5 x 6.50)
306gf/mm , 17.1Ib/in

Side Spring 0.65mm x 6 coils (2pcs)

- 4.3 Ball Stud

Tie-Rod 28mm (2pcs)

5.3mm Steel Ball ( 5pcs )
Rebel - Ball Cup - 16mm (5pcs)
Servo Savers Mid size w/holes

Ball Cup 18.5 (4pcs)

Accessores
AW-AS050RD
AW-AS100RD
AW-AS200RD
AW-KS050RD
AW-KS100RD
AW-KS200RD
AW-KS300RD
AW-M25100RD
AW-M300RD
AW-S100RD
AW-S200RD
PA-BPS3SV
PA-ER0020
PA-FNOOM3
PA-LNOOM3
PA-LNOOM4
PC-RLB001

Screw

Button Head Screw

PA-BM0306BK
PA-BM0308BK
PA-BM0310BK
PA-BM2504BK
PA-BM2506BK
PA-BM2508BK
PA-BM2510BK
PA-BM2512BK

Pan Car Rear Axle Spacer - 0.5mm (8pcs)
Pan Car Rear Axle Spacer - 1Tmm (8pcs)
Pan Car Rear Axle Spacer - 2mm (8pcs)
Pan Car King Pin Spacer - 0.5mm (8pcs)
Pan Car King Pin Spacer - 1mm (8pcs)
Pan Car King Pin Spacer - 2mm (8pcs)
Pan Car King Pin Spacer - 3mm (8pcs)
2.5mm x 1.0t Collar Red (10pcs)

Ultra Wide 3mm x 3.0t Collar Red (10 pcs)
3mm x 1.0t Collar Red (10pcs)

3mm x 2.0t Collar Red (10pcs)

Body Clip (20pcs)

2.0mm E-Clip (30pcs)

Flat Nut M3 (10pcs)

M3 Steel Nylon Lock Nut (10 pcs)

M4 Steel Nylon Lock Nut (10 pcs)

Rebel Decal Sticker

Countersunk Head Screw

M3x6mm (10pcs) PA-CM0306BK  M3x6mm (10pcs)

M3x8mm (10pcs) PA-CM0308BK  M3x8mm (10pcs)

M3x10mm (10pcs) ~ PA-CM0310BK  M3x10mm (10pcs)

M2.5x4mm (8pcs) PA-CM0420BK  M4x20mm (8pcs)

M2.5x6mm (8pcs) PA-CM2506BK  M2.5x6mm (8pcs)

M2.5x8mm (8pcs) PA-CM2508BK  M2.5x8mm (8pcs)

M2.5x10mm (8pcs) PA-CM2510BK  M2.5x10mm (8pcs)

M2.5x12mm (8pcs) PA-CM2512BK  M2.5x12mm (8pcs)

PA-SCM207B M2 x 7mm Chess Head Screw (8pcs)

PA-SS1818BK Steel Set Screw 1/8" x 1/8" (8pcs)

PA-SS0303BK  Steel Set Screw M3 x 3 (10pcs)

PA-SS0306BK Steel Set Screw M3 x 6 (10pcs)

PA-SS0308BK  Steel Set Screw M3 x 8 (10pcs)

PA-SS0310BK Steel Set Screw M3 x 10 (8pcs) j
ﬂinkage PO-HBS003RD 5.3mm Alum. Ball - Red (5pcs)

Accessores

AW-FNO3RD Aluminum Flat Nut M3 Red ( 5pcs)

AW-LNO3RD M3 Aluminum Nylon Nut Red (8 pcs)

AW-LNF4RD M4 Aluminum Flange Nylon Nut Red (5 pcs)

AW-SNF4RD M4 Alum.Serrated Wheel Nut Red (4pcs)

Screw

TI-RF1XS1 Rebel F1X Titanium M3 Screws Set (76pcs)

Stainless Steel Hex Socket Set Screw

PA-SS0303

PA-8S0306

M3x 3mm (10 pcs) PA-SS0308 M3x 8mm (10 pcs)

M3x 6mm (10 pcs) PA-SS0310 M3x10mm (8 pcs)

Chassis
PO-RCH008RD
PO-RCH009RD

Drive Shaft
Ball Bearing
PO-CBST10
PO-CBST11
PO-CB0168
PO-CB0805
PO-CB1005
PO-CB168F
Suspension
Shock Absorber
PO-PSH009RD
PO-PSH102
PO-PSH103
PO-PSH122
PO-PSH123
PO-PSHT08
PP-010321
PP-XR50RD
Spring
PS-TR15550
PS-TR15575
PS-TR15600
PS-TR15625
PS-TR15675
PS-TR15700
PS-TR15725
PS-TR15750
PS-PF04545
PS-PF05045
PS-PS05060
PS-PS05560
PS-PS06060
Spur Gear
SG-K64076
SG-K64078
SG-K64080
SG-K64082
SG-K64084
SG-K64086

Option Parts List

Alloy Bearing Carrier B Set (each 2pcs)

Alloy Bearing Carrier A Set (each
2pcs)

PA-DR0003 Lightweight Diff. Ring (2pcs)
Ceramic Ball Bearing Set (9pcs)

Ceramic Ball Bearing Set (9pcs)

Ceramic Ball Bearing 1/4 x 3/8 inch (1pc)

Ceramic Ball Bearing 5 x 8 x 2.5mm (1pc)

Ceramic Ball Bearing 5x10x4mm

Ceramic Ball Bearing 1/4 x 3/8 inch F (1pc)

PO-RFCHO001 Rebel F1 - Front Axle Offset 3.5mm (2pcs)

Alloy Shock Spring Holder Ver.2 (4pcs)

Optional Shock Piston 1.0 x 2 Holes (4pcs)
Optional Shock Piston 1.0 x 3 Holes (4pcs)
Optional Shock Piston 1.2 x 2 Holes (4pcs)
Optional Shock Piston 1.2 x 3 Holes (4pcs)
Titanium Coated Shock Shaft Ver.2 (2pcs)
Oil Mixed O-Ring for Dampers 40° (10pcs)

Oil Mixed X-Ring for Dampers (10 pcs)

Gamma Shock Spring (14 x 1.5 x 5.50) 393gf/mm , 22.0Ib/in
Gamma Shock Spring (14 x 1.5 x 5.75) 367gf/mm , 20.5Ib/in
Gamma Shock Spring (14 x 1.5 x 6.00) 344gf/mm , 18.1Ib/in
Gamma Shock Spring (14 x 1.5 x 6.25) 324gf/mm , 18.1Ib/in
Gamma Shock Spring (14 x 1.5 x 6.75) 289gf/mm , 16.2Ib/in
Gamma Shock Spring (14 x 1.5 x 7.00) 274gf/mm , 15.3Ib/in
Gamma Shock Spring (14 x 1.5 x 7.25) 260gf/mm , 14.6Ib/in
Gamma Shock Spring (14 x 1.5 x 7.50) 248gf/mm , 13.9Ib/in
Rebel - Front Spring 0.45mm x 4.5 coils (2pcs)

Rebel - Front Spring 0.5mm x 4.5 coils (2pcs)

Rebel - Side Spring 0.50mm x 6 coils (2pcs)

Rebel - Side Spring 0.55mm x 6 coils (2pcs)

Rebel - Side Spring 0.60mm x 6 coils (2pcs)

Spur Gear 64P 76T  SG-K64088 Spur Gear 64P 88T
Spur Gear 64P 78T  SG-K64090 Spur Gear 64P 90T
Spur Gear 64P 80T  SG-K64092 Spur Gear 64P 92T
Spur Gear 64P 82T  SG-K64094 Spur Gear 64P 94T
Spur Gear 64P 84T  SG-K64100 Spur Gear 64P 100T

Spur Gear 64P 86T




